
DEVELOPMENT DOCUMENT FOR 
PROPOSED EFFLUENT LIMITATIONS GUIDELINES 
AND NEW SOURCE PERFORMANCE STANDARDS 

FOR THE 

STEAM ELECTRIC POWER GENERATING 

POINT SOURCE CATEGORY 

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 
MARCH 197 4 



Publication Notice 

This is a development document for proposed effluent limitations 
guidelines and new source performance standards. As such, this report 
is subject to changes resulting from comments received during the period 
of public comments of the proposed regulations. This document in ~ts 
final form,will be published at the time the regulations for this 
industry are promulgated. 



DEVELOPMENT DOCUMENT 

for 

PROPOSED EFFLUENT LIMITATIONS GUIDELINES 
[...]
b. Minimizing the volume of blowdown water to be discharged. 

c. Reducing the size and cost of makeup and blowdown handling 
facilities (i.e., pum~s, pipes, screens, etc.).144 

89 



Characteristic 

pH and Hardness 

pH and Hardness 
with addition of 
proprietory chemicals 
for deposit control. 

Sulfate and Calcium 

Silica 

Magnesium and Silica 

Table A-V-1 
144 

RECIRCULATING WATER QUALITY LIMITATIONS 

Limitation Corrment 

Langelier Saturation Langelier Saturation 

Index = 2.5 Index = pH-pHs 

where 

Langelier Saturation pH = measured pH 

Index= 1.0 pHs = pH at saturation 
with Ca~3 

See Figure A-V-3 for 

nomograph solution. 

(cso ) x (Cea) = 500,000 cso = concentration of 
4 4 so4 in mg/l 

Cea = concentration of 
Ca in mg/l as Caco3 

CSi0
2 

= 150 CSi02 
= concentration of 

Si02 in mg/l 

(CMg) + (CSiO ) = 35,000 CMg = concentration of 
2 Mg in mg/l as Caco3 

90 



Figure A-V-3 

NOMOGRAM TO DETERMINE LANGELIER SATURATION INDEX 
228 

Courtesy Power Engineering 

PAFtTS PCR MILLION 
1·6000 

3000 
pALK AND 

pCaSCALE f 32 

4.0t 40 
2000 

7
"
6

] l- 50 

a•} ''f •o 
1000 

800 

RfTFi.'F:NCE j }- ?O 
pl"I••,,-.. 2.2, 3.., :~ 

----~~,.., :f ·"" t- ao 

\\ pCa 2.0 i ::f -- \ ~ . -:1 . i- Q() 

600 

____ l.""-'-~-7">- - -~~r-------3--· -J: -
,.,, -.... . - 2.5- J: ·--

-eoo-i.=!...--·-------=-~6.----t .. --i----·~r- I VV 

-pALK /.8 -:I -L' 'n 

100 

40 

30 

20 

10 

' --~- -t t ~O-
J 2.0-:1· . ~ 16 .. 
1 
i f-140 

/.4 -=i 1.5-r 

1, J .... ,· "v-~C" SCAL.£" 0 

1.2-\ ~ ~ 180 
10--

/./ a: ---

Example: 'vVater at 124 F has a pH 
nf 7-~. tot.:il ~olius. of 400 ppm, cal­
ciurrr hardness as GaC03 of 240 ppm 
a~d alkalinity as CaCOa of 196 ppm'. 
Find the Langelier saturation index. 

Soiution: ( lJ Join 400 oom on thi> 
iefthand scale with 1 ?.4 F. on th~ te·!'!"~ 
p~r~n·~c ~~~'~4 _.d,t i!'1tc.r~cction with 
C. &c..:•le note value of l. /. (2) JCJin 
240 ppm with pCa reference· point 
and extend to pCa scale. Read pCa= 
2.62. (3) Join 196. ppm with pALK 
reference point, extend to pALK scale 
and read pALK=2.40. Add the three 
values: 

PHs=C + pCa + pALK=6.72 
. lndex=pH - pHs=7.2-6.72= + 0.48 

91 

-.::vv 



Values for evaporation from cooling systems average about 0. 751 of 
cooling water flow for every 10°F of condenser delta T for cooling 
towers and approximately 501 higher for cooling ponds. This is 
equivalent to a range of 15.0 to 30.0 gpm/MW for cooling towers and 22.5 
to 45.0 gpm/MW for cooling ponds. Drift constitutes a relatively small 
portion of the required makeup water. For new cooling towers, drift 
losses can be kept as low as 0.005% of the cooling water flow for 
mechanical draft towers and 0.002% for natural draft towers. Drift 
losses for ponds are negligible. Estimates of the allowable blowdown 
flow based on these factors can be made once the cooling water flow, 
condenser delta T, and allowable concentration factors are known. 

The heat content of the blowdown as a % of condenser heat rejection can 
be quite variable. The heat content of the blowdown can vary from a 
fraction of 1~ of the total condenser heat rejection to as high as 7 to 
8% of this value. Higher rates of heat rejection in the blowd'own are 
due to larger blowdown flows (smaller C values) required in salt water 
systems and systems that blowdown from the hot side of the system. 
systems that blowdown from the cold side of the cooling system should 
contain no more than 1 to 2% of the condenser heat rejection. 

Scale formation may be controlled by chemical means such as softening or 
ion exchange to substitute more soluble ions for the scale formers, such 
as Na+ substitution for Ca+t and Mg++. Advantage may be taken of the 
greater solubility of some ions. For instance so~-- may be substituted 
for coi-- or HC01-, as: 

Ca C03 + H2 S04 = CaS04 + H20 + C02(g) 

Mg(HC03) + H2S04 = MgS04 +2H2 +2C02(g) 

In these reactions, co~ is released as a gas. Sulfates have a much 
greater solubility than carbonates and bicarbonates, and scale formation 
is reduced. Organic "sequestering" agents are used to tie up the 
insoluble metallic ions so that they cannot combine with the carbonates 
and bicarbonates to form scale. Many of these agents are proprietary 
compounds and their compositions are not generally known. The use of 
chemical dispersants and makeup water softening to reduce or eliminate 
blowdown at certain powerplants is discussed in Reference 22. 

Eventually the limit is reached and there must be some bleed through 
drift or blowdown although its quantity may be greatly reduced, 
resulting in higher concentrations. Data obtained from the study of 
fifteen plants (See Appendix 2) reveals an extremely large variation in 
the parameters listed. Generally, the important pollutant parameters 
are: total suspended solids (TSS), pH, hardness, alkalinity, total 
dissolved solids and phosphorus. 

In general, condenser materials are chosen so as t'o resist corrosion by 
the recirculating water. Consequently., chemicals are generally not 

92 



required in the recirculating water for corrosion resistance, except in 
cases where the recirculating water (because of the make-up water 
quality) has high chloride concentrations chromates or other chemicals 
are added as corrosion inhibitors. · 

In recirculating systems, growth organisms such as algae, fungi and 
slimes occur because of the warm and moist environment. such biological 
growth will affect condenser efficiencies and chlorine is commonly used 
as a biocide. The chlorine dosage is usually in slugs. The residual 
chlorine is generally in the range of 1 mg/liter. Higher residual 
chlorine concentrations may cause corrosion problems. In cooling towers 
with wood filling, sodium pentachlorophenate is sometimes added to 
inhibit fungi attack on wood. The chemicals are generally added to the 
cooling tower basin to ensure adequate mixing. Depending upon the 
chlorine dosage frequency (one to three times a day) and sodium salt 
addition, the concentration of these pollutants in the blowdown will 
vary for each case. 

Water Treatment 

All water supplies contain varying amounts of suspended solid matter and 
dissolved chemical salts. salts are dissolved from rock and mineral 
formations by water as it flows into rivers and lakes. In the boiler, 
as water evaporates to steam, mineral salts deposit on metal surfaces as 
scale. Scale reduces transfer of heat through the metal tubes, and if 
allowed to accumulate reduces the flow area, eventually causing failure 
of the tubes. To prevent scaling, water is treated for removal of 
mineral salts before its use as boiler feed water. 

Removal of the dissolved mineral salts can be accomplished by 
evaporation, chemical precipitation or by ion exchange. Evaporation 
produces a distilled-water-quality product but is not always economical 
and results in a stream of brine waste. Chemical precipitation is of 
limited use in the removal of dissolved solids, as the product water of 
the process contains soluble quantities of mineral salt. To produce a 
boiler feed water, chemical precipitation followed by evaporation is 
used occasionally, but cost is not always economical. 

Clarification 

Chemical precipitates and naturally occurring suspended solids are very 
fine and light. Clarification is a process of agglomerating the solids 
and separating them from the water by settling. Suspended solids are 
coagulated, made to join together into larger, heavier particles and 
then allowed to settle. Clarified water is drawn off and filtered to 
remove the last traces of turbidity. settled solids, more commonly 
called sludge, are withdrawn from the clarifier basin, continuously or 
intermittently and discharged to waste. Figures A-V-4 and A~V-5 show 
simplified flow diagrams for clarification and filtration processes 
respectively. surface water, in addition to dissolved impurities, may 

93 



C.LAR. l F \E-2.. 

CIARIFICATION PROCESS 
FIGURE A-V-4 

FILTRATION PROCESS 

FIGURE A-V--5 

94 



contain suspended matter. causing turbidity or objectionable color. 
Removal of turbidity by coagulation is an electro-chemical phenomenon. 
Iron and ·aluminum ions of positive charge form a bridge with the 
negative charge of the sediments. causing an agglomeration of the 
particles. Most commonly used coagulants are aluminum sulfate (alum. 
filter alum. Al1(SO!)~ • 18 H~O). ferrous sulfate (copperas. FeSO! • 2 
H10). ferric sulfate (ferrifloc. Fe~ (S0!)1). and sodium aluminate (soda 
alum. Na1 Al1 O!) • Polyelectrolytes and other coagulant aids are 
frequently used in the ~recess. 

softening 

In the so~ening process. chemical precipitation is applied to hardness 
and alkalinity. Principal chemicals used are calcium hydroxide 
(hydrated lime - ca (OH) 1> and sodium carbonate (soda ash-Na1C01) • 
Calcium is precipitated as calcium carbonate (CaC01) and magnesium as 
magnesium hydroxide (.Mg(OH)~). 

Chemical precipitation of calcium and magnesium can be carried out at 
ambient temperatures. which is known as cold process softening. or may 
be carried out at elevated temperatures. 1oooc(2129F). known as hot 
process softening. Hot process softening is generally employed for 
boiler feed water in steam electric· powerplants when steam is generated 
for heating purposes as well as electric power generation. The hot 
process accelerates the reactions and reduces the solubility of calcium 
carbonate and magnesium hydroxide. · 

Since there is always some carryover of fine particles from the 
clarifiers. these are generally followed by filters. Filters may 
contain graded sizes of sand. anthracite coal or other filter media. 
Filters are also required in case clarifiers have an upset and 
precipitates are carried over into the ~lear water overflow. 

Ion Exchange 

Ion exchange processes can be designed to remove all mineral salts in 
one unit process operation. These processes produce high-quality water 
suitable for boiler feed purposes. All of the mineral constituents are 
removed in one process. The ion exchange material is an organic 
resinous type material manufactured in granular bead form. Resin beads 
contain pores that make them similiar to a sponge. The surface area is 
electrically charged and attracts to the surface chemical ions of op­
posite charge. 

Basically there are two major types of resin. cation and anion. Cation 
resin attracts the positively charged ions and anion resin attracts the 
negatively charged ions. When the charded sites on the resin surface 
are filled with ions exchanged from the water, the resin ceases to 
function .and must be regenerated. (Figure A-V-6) 

95 



c::~ Tl otJ 

ION EXCHANGE PROCESS 
CATIONIC AND ANIONIC TYPE 

FIGURE A-V- 6 

96 

AIJIOIJ 

t>&\OU\'tSO AT&£ 



The regeneration process is a three-step operation for all ion exchange 
units except mixed resin units. Mixed resin units (Figure A-V-7) 
contain a mixture of cation and anion resin in a single vessel. The 
resin is in a mixed form during the service run and is separated during 
the regeneration. 

During the service run, water flow in an ion exchanger is generally 
downf low through the resin bed. This downward flow of water causes a 
compaction of the bed which in turn causes an increase in resistance to 
flow through the bed. In addition, the raw water being treated always 
contains some micro-size particles which collect at the top surface of 
the bed and add to the resista.nce to flow. To alleviate this 
resistance, normal water flow to the bed is stopped and direction of 
flow through the bed is reversed, causing the bed to erupt, and wash the 
solids ou~. Ion exchange beds are usually washed for a period of 10 to 
15 minutes. Flow rates vary with the size of ve~sel and the type of 
resin. The flow rate is adjusted to expand the resin bed 80 to 1001 of 
its settled bed depth. Flow rates of 3.4-4.1 10-3 m3/s/m2 (5-6 gallons 
per minute per square fo~) are typical. The second stage of 
regeneration is the contacting step. Chemical solution is passed 
through the bed at a controlled flow rate such that resin is contacted 
with the chemical solution for a certain time. Cation resins are 
contacted for approximately 30 minutes while anion resins are contacted 
for approximately 90 minutes. Immediately after this chemical contact, 
the bed is given a slow rinse. The normal volume of rinse is two bed 
volumes. The purpose of the rinse is to·wash the regenerant solution 
remal.111.ng in the voids of the bed after the regenerant flow is stopped. 
The bed is then rinsed untri effluent quality reaches de-ionized water 
specification. Quantity of rinse water depends on the resin. Cation 
rinse water is approximately 8.0 m3 water per m3 resin. Anion rinse 
water is approximately 10.0 m3 water per m3 resin. With mixed resin 
units, there are two additional steps in the regeneration process • 

. After rinsing, the water level is drained until it is just above the 
settled resin bed level. Air is injected into the bottom of the vessel 
causing the two stratified layers of resin to mix. After this mixing, 
the ve·ssel is filled with water and the resin bed is given a short final 
rinse. 

Chemical characteristic of the spent regenerant depend, on the type of 
service that an ion-exchanger is performing. Cation exchange in 
hydrogen cycle absorbs calcium, magnesium, potassium, and sodium ions 
from the water. The q:ttion unit is regenerated with sulfuric acid. The 
acid concentration is maintained low to prevent calcium sulfate 
precipitation. The s~ent regenerant solution contains the eluted ions 
with excess acid. 

rn·order for the regeneration process to proceed there must be.a driving 
force. The driving force is excess chemical quantity. The quantity Of 
acid required for regeneration, on a weight basis, is 2-4 times the 
stoichiometric exchange capacity of the resin. On a weight basi~, the 

97 



ACIO 

Ml~EO 
12es1 aJ 

wAsre-

ION EXCHANGE PROCESS 
MIXED RESIN TYPE 

FIGURE A-V-7 

98 



waste sulfuric acid will consist of 1/4-1/3 part mixed cations and 2/3-
3/4 part of excess sulfuric acid. concentration of cations in the waste 
depends on their distribution in the water supply. 

occasionally, hydrochloric acid is used for hydrogen cycle regeneration. 
Hy~rochloric acid yields a greater regeneration efficiency than sulfuric 
acid. The cost of hydrochloric acid is generally higher than sulfuric 
acid, therefore, it is u~ed only when the economics justify it. 

Anion exchange units are regenerated with sodium hydroxide. The 
concentration is api;:roximately 4%. '7he spent regenerant will contain 
the eluted ~ions. These are sulfate, chloride, nitrate, phosphate, 
alkalinity, bicarbonate, carbonate, and hydroxide. Silica in the form 
of HSioJ- is also absorbed by anion exchangers and may be present in the 
spent regenerant. 

In high-pressure steam electric plants, condensate is deionized to 
prevent dissolved salts from condenser tube leaks from entering the 
boiler system, and eliminate minute quantities of iron and/or copper 
formed as a result of corrosion. The condensate is then polished in 
mixed resin units. The ion exchange resin is regenerated with sulfuric 
acid and sodium hydroxide. Sometimes, ammonium hydroxide is used in 
place of sodium hydroxide. The quantity of iron and copper found in the 
spent regenerants is usually negligible. 

Sodium cycle ion exchange is the ex~hange of calcium and magnesium ions 
for sodium ions. Hard water is often softened by this process, but the 
content of dissolved solids is not appreciably changed. The exchange 
resin is regenerated with 10~ sodium chloride solution. The waste 
regenerant consists of approximately 1/3 part calcium and magnesium 
chloride and 2/3 part scdium chloride. 

Evaporator 

Evaporation is a process of purifying water for boiler feed by 
vaporizing it with a heat source and then condensing the water vapor on 
a cool surface, and collecting it externally of the evaporator unit. In 